
i 

 

Revised Draft Water 
Resources Management 

Plan 

Technical Appendix R – Scheme Dossiers 



Revised Draft WRMP24 - Technical Appendix R: Scheme Dossiers 

August 2023 

 

1 

 

Contents   

Background and Introduction ................................................................................................. 6 

Supply options: Scheme dossiers ........................................................................................... 7 

Introduction ........................................................................................................................ 7 

Overview of Constrained List Elements................................................................................ 8 
[...]
Engineering Scope  Construction of an abstraction borehole in the unconfined Chalk 
north of Streatley, on the west bank of River Thames. Abstracted 
water will be treated at existing Cleeve WTW. Test pumping to 
support the new abstraction licence will be carried out. Treated 
water will provide an additional resource for the Swindon and 
Oxford Water Resource Zone. 

An abstraction licence will be required. The potential impact of the 
Moulsford abstraction will be reviewed as part of any licence 
application, including a review of the impact of the Chiltrey Warren 
sustainability reduction in AMP7. 

Engineering 
Components 

The components for this scope are as follows: 

• A new abstraction borehole and associated headworks,  
• Installation of pumps  
• Potential of a new observation borehole  
• A new transfer pipeline between the abstraction borehole 

and the WTW 
A new raw water run to waste pipeline.  

 Phases/benefits This option would be developed in a single phase. 

DO benefits of: 

• 1 in 2 average: 2 Ml/d 
• 1 in 500 average: 2 Ml/d 
• 1 in 500 peak: 3.5 Ml/d 

Lead Time 3 Years 

Mutual Exclusivities None 

Interdependencies/ 
Exclusivity 

This option is not dependent on other options. 



Revised Draft WRMP24 - Technical Appendix R: Scheme Dossiers 

August 2023 

71 

 

Southfleet/Greenhithe Licence Disaggregation  

Name  Southfleet-Greenhithe Licence Disaggregation10 

 WRSE ID TWU_LON_HI-GRW_ALL_ALL_s'fleet lic disagg 

WRMP19 Reference RES-GW-SOU 

Element Type Resource  

WRZ LONDON 

Engineering Scope  This option comprises the disaggregation of the group Bean-
Southfleet-Greenhithe borehole abstraction licence to a group 
Southfleet-Greenhithe abstraction licence to allow operation of 
both sources as per their combined licence amounts. A new water 
treatment works (WTW) will be constructed at the existing 
Southfleet WTW. Abstracted water from the two boreholes (one at 
Southfleet and one at Greenhithe) will be treated at the new WTW. 
Treated water will provide an additional resource for the London 
Water Resource Zone. 

An investigation into potential water quality issues in the catchment 
will be carried out as part of the delivery of the option and the 
feasibility of mitigation measures such as catchment management 
will be investigated. 

Engineering 
Components 

The components for this scope are as follows: 

• New headworks and pumps for the existing boreholes 
• Replacement of borehole buildings at Southfleet and 

Greenhithe EPM borehole location 
• Construction of a new WTW in land adjacent to the existing 

Southfleet WTW 
 

10 ASR Horton Kirby and Southfleet & Greenhithe Groundwater schemes were included in the WRMP19 Preferred 
Programme for London for delivery in AMP7 (2020-25). Since WRMP19 the delivery of these options has been 
deferred beyond the end of AMP7 as the supply demand balance in the London WRZ is in surplus. They are therefore 
included as WRMP24 Options 



Revised Draft WRMP24 - Technical Appendix R: Scheme Dossiers 

August 2023 

72 

Name  Southfleet-Greenhithe Licence Disaggregation10 

• Raw water transfer mains will be constructed from 
Greenhithe borehole and Southfleet borehole 

• New pipeline connecting Southfleet EPM WTW to local 
TWUL sewer network 

 Phases/benefits This option would be developed in a single phase. 

DO benefits of: 

• 1 in 2 average: 8.8 Ml/d 
• 1 in 500 average: 8.8 Ml/d 
• 1 in 500 peak: 8.8 Ml/d 

Lead Time 4 Years 

Mutual Exclusivities None 

Interdependencies/ 
Exclusivity 

This option is not dependent on other elements. 

 

Ashton Keynes borehole pumps Removal of Constraints  

Name  Ashton Keynes borehole pumps Removal of Constraints 

WRSE ID TWU_SWX_HI-GRW_ALL_ALL_ashton keynes roc 

WRMP19 Reference RES-RC-ASH 

Element Type Resource  

WRZ SWOX 

Engineering Scope  To replace two existing borehole pumps (ABH4 and ABH5) at 
Ashton Keynes with higher capacity pumps at a lower intake level 
to increase the peak abstraction. 

Change in operational abstraction philosophy to spread abstraction 
across the 5 boreholes to increase the peak abstraction to the 
licensed quantity of 11.6 Ml/d. 

An investigation to understand the potential impacts of the 
proposed option on the Water Framework Directive status of the 
water body will be carried out in AMP7. 

Engineering 
Components 

The components for this scope are as follows: 

• New pump for existing abstraction borehole ABH4 and 
ABH5 

 Phases/benefits This option would be developed in a single phase. 



Revised Draft WRMP24 - Technical Appendix R: Scheme Dossiers 

August 2023 

73 

Name  Ashton Keynes borehole pumps Removal of Constraints 

DO benefits of: 

• 1 in 2 average: 0 Ml/d 
• 1 in 500 average: 0 Ml/d 
• 1 in 500 peak: 2.04 Ml/d 

Lead Time 1 Year 

Mutual Exclusivities None 

Interdependencies/ 
Exclusivity 

This option is not dependent on any other options. 

 

 

 

Dapdune removal of constraints to DO 

Name  Dapdune removal of constraints to DO 

WRSE ID TWU_GUI_HI-GRW_ALL_ALL_dapdune roc 

WRMP19 Reference RES-RC-DAP  

Element Type Resource  

WRZ Guildford 

Engineering Scope  This option consists of the removal of the current constraints on 
the DO at the Dapdune source. This groundwater source consists 
of two operational boreholes which abstract from a confined Chalk 
aquifer. Raw water is treated at Ladymead WTW. To remove the 
DO constraints pump capacity will be increased at the Dapdune 
boreholes and rapid gravity filters (RGF) will be used to treat the 
periodic microbial contamination at Ladymead WTW. Treated 
water will provide an additional resource for the Guildford Water 
Resource Zone.  

Engineering 
Components 

The components for this scope are as follows: 

• Replacement of both borehole pumps at Dapdune  
• Replacement of four GAC vessels with RGFs by filling GAC 

vessels with pumice media 
• Additional four RGF vessels to meet TWUL standard 



Revised Draft WRMP24 - Technical Appendix R: Scheme Dossiers 

August 2023 

74 

Name  Dapdune removal of constraints to DO 

• Installation of RGF backwash pumps 
• One standby generator required at Dapdune site 

 Phases/benefits This option would be developed in a single phase. 

DO benefits of: 

• 1 in 2 average: 0 Ml/d 
• 1 in 500 average: 0 Ml/d 
• 1 in 500 peak: 1 Ml/d  

Lead Time 2 Years  

Mutual Exclusivities None 

Interdependencies/ 
Exclusivity 

Delivery of the Dapdune removal of constraints option is 
dependent on the delivery of the Ladymead ROC which has been 
progressed in AMP7.  

Additionally, the delivery of the Dapdune Lic (DISAGG)  is 
dependent on the delivery of both the Ladymead ROC and 
Dapdune (ROC) options. 

 

 

East Woodhay borehole pumps Removal of Constraints to DO 

Name  East Woodhay borehole pumps Removal of Constraints to DO 

  WRSE ID TWU_KVZ_HI-GRW_ALL_ALL_east woodhay roc 

WRMP19 Reference RES-RC-EWO  

Element Type Resource  

WRZ Kennet Valley 

Engineering Scope  Upgrade of the two borehole abstraction pumps to increase the 
peak abstraction within the existing licence.  

Engineering 
Components 

The components for this scope are as follows: 

• Replacement of both existing borehole pumps with larger 
units 

• Potential upgrade of mains power distribution system after 
new pumps are installed 

 Phases/benefits This option would be developed in a single phase. 

DO benefits of: 

• 1 in 2 average: 0 Ml/d 
• 1 in 500 average: 0 Ml/d 
• 1 in 500 peak: 2.1 Ml/d 



Revised Draft WRMP24 - Technical Appendix R: Scheme Dossiers 

August 2023 

75 

Name  East Woodhay borehole pumps Removal of Constraints to DO 

Lead Time 2 Years 

Mutual Exclusivities None 

Interdependencies/ 
Exclusivity 

This option is not dependent on any other option. 

 

 

Merton Recommissioning 

Name  Merton Recommissioning 

WRSE ID TWU_LON_HI-GRW_ALL_ALL_merton recommission 

WRMP19 Reference RES-RC-MTN 

Element Type Resource  

WRZ LONDON 

Engineering Scope  This option consists of the recommissioning of the currently disused 
Merton Abbey groundwater source and water treatment works 
(WTW) to address water quality issues. 

Engineering 
Components 

Providing that the Merton Abbey well and the WTW are operational 
the components for this scope are to make the following upgrades 
at the WTW:  

• Removal of existing GAC adsorbers 
• Installation of the coagulant dosing plant and flocculation 

retention tanks in the location of the removed GAC plant 
• Replacement of the four existing pressure sand filter vessels 

with six new dual media filter vessels 
• Replacement of the chlorine contact tanks with larger units  
• Replacement of the dosing plant for sodium hypochlorite 
• Replacement of the dosing plant for sodium bisulphate and 

orthophosphoric acid 
• Replacement of the chemical storage facilities 
• Upgrade of the electrical, motoring and control systems 
• Upgrade of treated water pump station to pump into the 

local distribution mains 
 Phases/benefits This option would be developed in a single phase. 

DO benefits of: 

• 1 in 2 average: 2 Ml/d 
• 1 in 500 average: 2 Ml/d 



Revised Draft WRMP24 - Technical Appendix R: Scheme Dossiers 

August 2023 

76 

Name  Merton Recommissioning 

• 1 in 500 peak: 6 Ml/d 
Lead Time 2 Years 

Mutual Exclusivities None 

Interdependencies/ 
Exclusivity 

The  Merton (SLARS) option is dependent on the delivery of this 
option as the former includes the adaptation of the well and WTW 
for a recharge and abstraction scheme. If the Merton 
Recommissioning option is deemed unfeasible, then the SLARS 
Merton option cannot go ahead. 

 

 

  



Revised Draft WRMP24 - Technical Appendix R: Scheme Dossiers 

August 2023 

77 

New River Head Removal of Constraints – RES-RC-NRV 

Name  New River Head Removal of Constraints  

WRSE ID TWU_LON_HI-TFR_LON_ALL_nrv-groundimprov 

WRMP19 Reference RES-RC-NRV 

Element Type Resource  

WRZ LONDON 

Engineering Scope  The New River Head Source is currently non-operational. 
Implementation of proposed ground stabilisation works within the 
borehole will allow abstraction at the source up to the existing 
abstraction licence limit.  

Engineering Components This option comprises: 
• Ground stabilisation around the New River Head borehole 

(comprising grouting of the potential voids created by 
sand migration) 

• Installation of four near surface ground anchors (1m deep) 
at convenient locations around the borehole 

• Installation of a turbidity meter 
• Recommissioning of the licensed but currently disused 

groundwater source 
• Installation of the 75kW borehole pump in the New River 

Head borehole 

Benefit DO benefit of 3.0 Ml/d 

Lead Time 1 Year 

Mutual exclusivities n/a 

Interdependencies/ Exclusivity n/a 

 
 

 
 

 



Revised Draft WRMP24 - Technical Appendix R: Scheme Dossiers 

August 2023 

78 

Reservoirs 

South East Strategic Reservoir Option (SESRO) 

Name  South East Strategic Reservoir Option (SESRO) 

WRSE ID  TWU_STR_HI-RSR_RE1_XXX_abingdon150(lon) 

TWU_STR_HI-RSR_RE1_XXX_abingdon125(lon) 

TWU_STR_HI-RSR_RE1_XXX_abingdon100(lon) 

TWU_STR_HI-RSR_RE1_XXX_abingdon75(lon) 

TWU_STR_HI-RSR_RE1_XXX_abingdon30+10011  

TWU_STR_HI-RSR_RE1_XXX_abingdon80+42 

WRMP19 Reference RES-RRR-ABI-150Mm3, RES-RRR-ABI-125Mm3, RES-RRR-ABI-
100Mm3, RES-RRR-ABI-30+100Mm3, RES-RRR-ABI-75Mm3, RES-
RRR-ABI-80+42Mm3  

Element Type Resource  

WRZ London/SWOX/SWA 

Engineering Scope  Provision of a new fully bunded reservoir with live capacity of: 
150Mm3, 125Mm3, 100Mm3, 75Mm3, 30Mm3 (phase 1) with 
100Mm3 (phase 2), or 80Mm3 (phase 1) with 42Mm3 (phase 2).  

Associated conveyance tunnel and intake/discharge structure at 
Culham on the River Thames to (i) fill reservoir by abstracting raw 
water from the River Thames, and (ii) support flows in River Thames 
by discharging water stored in the reservoir. 

Engineering 
Components 

• Provision of a fully bunded reservoir with storage capacity 
between 75Mm3 and 150Mm3 (note that there is a Phased 
option of 30 + 100 Mm3) 

• Pumping station for filling the reservoir, including turbines for 
energy recovery during periods when water is released to 
the River Thames 

• A conveyance tunnel to transfer flows via the pumping 
station to/from an intake/outfall structure on the bank of the 
River Thames   

• Auxiliary drawdown channel aligned with a proposed 
alignment of the Wilts & Berks Canal to allow release of 
water from the reservoir in emergency scenarios 

• Main access road (from A415) and a road diversion to the 
south of the reservoir 

• Rail siding to facilitate delivery of construction materials by 
freight train 

• Recreation facilities, landscaping and creation of 
aquatic/grassland habitats  

 

11 Note the SESRO Phase 1 30 Ml/d option can be selected without Phase 2 100 Ml/d, this differs from the 30 Ml/d 
rejected options as it sets up the site to allow further expansion. The single phase 30 Ml/d option would block future 
expansion. The single phase option is rejected on the basis that the site is the only location suitable for a larger 
reservoir, it would therefore not be appropriate to block this site with a small reservoir preventing any future 
development. 



Revised Draft WRMP24 - Technical Appendix R: Scheme Dossiers 

August 2023 

79 

 Phases/benefits Phase 1 Phase 2  DO benefit (Ml/d) 
150Mm3 N/A 271 
125Mm3 N/A 230 
100Mm3 N/A 185 
75Mm3 N/A 149 
30Mm3 100Mm3 66 (p1) 173 (p2) 
80Mm3 42Mm3 155 (p1) 69 (p2) 

DO benefits above apply for 1 in 2 average, 1 in 500 average and 1 
in 500 peak values 

Lead Times 
 

Phase 1 Phase 2  Lead Time (years) 

150Mm3 N/A 15 

125Mm3 N/A 15 

100Mm3 N/A 14 

75Mm3 N/A 14 

30Mm3 100Mm3 14 14 

80Mm3 42Mm3 14 13 

Mutual exclusivities The SESRO size variants are mutually exclusive (only one could be 
taken forward). 

There is a limit on the amount of additional water that can be 
discharged into River Thames. This limit will apply to options 
discharging into the River Thames, including new reservoirs and 
Severn Thames Transfer (STT).12 

Interdependencies For SESRO to deliver a benefit, the water that is released into the 
River Thames will need to be re-abstracted. There are other water 
resource options being considered in WRMP24 and/or WRSE 
regional planning that would either benefit, or be dependent on, 
water supply from SESRO directly or from water provided into, and 
conveyed by, the River Thames (whether this be via SESRO, STT or 
a combination of both), these include: 

• Thames to Affinity Transfer (T2AT) SRO 
• Thames to Southern Transfer (T2ST) SRO 
• Thames Water non-SRO options to supply the SWOX or 

SWA Water Resource Zones 
To provide an additional resource to London WRZ the following 
system elements may also be required:  

• Additional capacity in the raw water systems to allow the 
water to be abstracted from the River Thames into the west 
London reservoirs and from there conveyed to Kempton 
WTW  

• Additional treatment capacity in Kempton WTW expansion 
(800 Ml/d)  

• Additional capacity in the Thames Water ring main. 

 

12 Further work is ongoing to review the limit on the amount of additional water that can be discharged into River 
Thames 



Revised Draft WRMP24 - Technical Appendix R: Scheme Dossiers 

August 2023 

80 

To provide an additional resource to SWOX WRZ the following 
system elements are required:  

• Abingdon WTW new 24 Ml/d (SWOX) 
• Abingdon to Farmoor 
•  Transfer 

To provide an additional resource to SWA WRZ the following system 
elements may also be required:  

• Abingdon WTW new 24 Ml/d (SWOX) and SWOX to SWA 
(48/72) Ml/d or 

• Raw Water System – New Medmenham Intake and 
Medmenham WTW (72 Ml/d)  

Additional requirements to supply water to Affinity Water WRZs are 
described in the Thames to Affinity Water Transfer Gate 2 
documents and requirements to supply Southern Water WRZs are 
described in the Thames to Southern Water Transfer Gate 2 
documents. 

 

 
 

Marsh Gibbon Reservoir – 75 Mm3 / 50 Mm3 / 30 Mm3 

Name  Marsh Gibbon Reservoir – 75Mm3 